

## CERTIFICADO DE CALIDAD

CLIENTE: ISOTERM

ALEACIÓN: 3105

ESTADO: H24

ESPESOR: 1000

ANCHO: 0.78

Nº BOBINA: CRP903069

### COMPOSICIÓN QUÍMICA

Si	Fe	Mn	Mg	Cu	Zn	Cr	Ti	B	Zr	Ni	Pb	V	Sn	Bi	Rem. Alum.
0,392	0,466	0,330	0,311	0,021	0,055	0,0287	0,021								98,324

### PROPIEDADES MECÁNICAS

UTS (MPa)	PS (MPa)	% Elongation	Bend Test
180,41	195,69	6,21	12,10



BANCOLOR BAUX, S.L.

FECHA: 6/2/2020